© PAPERPRINT.BE 2011

-. o
et
Eah ¢

TS LIST

MODEL T-203-B

AL S M

T LTI T LT LR IET TR

Chrysler Corporation
. ~EXPORT DIVISION '
DETROIT, MICHIGAN, U. S. A.

“‘mﬁﬂrxeuwm IR NHEOP

Lt IR ARSI, TR AR S X N RS R T S A TR R LR AR

PRINTED IN U. S. A DX-85%521

FEINFTEE ST R

e N R B S N R T S ST T i LU R N s S TR i



© PAPERPRINT.BE 2011



© PAPERPRINT.BE 2011

Group 1
Accessories

Group 2

Axle—Front

Group 3 |
Axle—Rear 1

Group 4
Brake—Hand

Group 5
Brake—Service

Group 6
Clutch

PARTS LIST Grom T

Group 8
Electrical

CAB WITH CARGO BODY Srou ¥

Group 10
Engine Oiling

MODEL SERIES T-203-B Group 11

Exhaust

Group 12
Fenders & Sheet Metal

ISSUED SEPTEMBER 10, 1940 Group 13

Frame

- Group 14

: Fuel
STARTING SERIAL NUMBER 8,833,601 -
Group 15

Hood

Group 16
Prop. Shaft & U. Joint

Groups 17
Springs

Group 18
Standard Parts

Group 19
Steering

Group 20
Tools

Group 21
Transmission

Group 22
Wheels

Group 23
Body

W I |

PRINTED IN U.B.A.



© PAPERPRINT.BE 2011



© PAPERPRINT.BE 2011

Dodge Truck Parts List Page 1-1
GROUP 1
Part Per Part Per
No. Trneck No. Truck
GROUP 1.A FRONT BUMPER
o Nut (3/8 - 24) . . v ¢ 4 v « ¢ « & 120369 4
Lockwasher (3/8) . . . . . . . .. 120382 4
FRONT BUMPER Plainwasher (3/8). . . . . . . . . 120394 4
Front bar. . + « ¢ + « « & « & . . . . 588791 1
Bracket — UPPEer. . « « « « « » PP ggg;gg g
Bracket — lower. . . . . « « o & . e .
Bolt (bracket to frame), ) GROUP 1.B REAR BUMPER
(1/2 - 20 x 1 1/4) . v v o o o 120424 6
Nut (1/2 - 20) . v ¢ v ¢ o « o o 120371 6
Lockwasher (1/2) . . « « « « « - & 120384 6 REAR BUMPER
Bolt (bracket to bar) .
(1/2-20x11/4) . . .. . ... 120424 4 Bumper — prime . + . . . ¢ « s+« . o 598297 2
Nut (1/2 - 20) + & « » & « » + « » 120371 4 Bolt (bumper to frame) . . . . . . . 601318 8
Lockwasher (1/2) .« v « ¢« o v o « 120384 4 Nut (1/2 - 20) . « v o & o« « « + « 120371 8
Bolt (bracket to tow hook) Lockwasher (1/2) . . + + « « « . . 120384 8
(3/8 - 24x11/2) . .. ... . . 120677 4 Plainwasher (1/2). « « « « ¢+ « « «» 120390 8

¥ Indicates amount used as required.

PRINTED IN U. S. A



© PAPERPRINT.BE 2011



© PAPERPRINT.BE 2011
Dodge Truck Parta List

Page

21

Rl
M.

=Sy meaos [EF R PTRE

ot o e
g rpep

15

16
7

GROUP 2
FRONT AXLE

FRONT AXLE HUB AND UNIVERSAL DRIVE ASSEMBLY
(RZEPPA JOINT)

Fart
Part Name M,

Frmtﬁhacbbrﬂ:uwﬂrt. f o oa b soa ke ks a . BINAD
Wheel breke drss, . . . B T T T e T L AR W o 598514
Wheel cylinder blesder al:.reu l:u:l WO e e 123391
wheel cylinder blesder scree, . . . F i e e 17871
Stearing knuckle coapanion §langs {ieﬂ'l.f‘ﬂd in

differentinl carrier and axle housing tube

massEnbly) . L PR L i e ——
Stearing knuckle Tl.u.nnu 'haar‘l.:ng CAl Eress plu.g PR |- |
Steering knuckle [lange bearing cap——upper. . . . - . 568464
Steering knuckle flange haniﬂq cap

shim. . + s = o+ EEBHES-5ERAGE-SER4ET
Stesring lmur.\-tlz ﬂ.mme fe!:t. A SLB4B1
Frooi axle housing (serviced in differeatisl eaerier

and axle housing Tubs AseeEbBly) - . +« & & &+ & & & & el
Univeranl driwe sooft (l:rmer spl mﬂ:] et g HGHATA
Univeranl drive shaft retainer, . Ry 573945
Universal drive assenbly {(less fnaer upli:rwd shaft) . 598034
Froat wheal bearing felf, . . +  SEB4EL

Stesring knuckle flange {nenrlil:hed in d{l'rzrmtin!. %
parrier pnd axle housing tube assembly) .

Steering knuckle (lenge besring akin, . 505465 56H466-568487

Stecring knuckle flange besring eup « - « « « 0 o = o

568482

Plate 1
Hel
{iraip Mz, Pare Namn
5-C 18 Stearing knuckle I"Il.l.'lEQ bearing cona and follers.
11-B 19 Trunnloen socket plp ' B oa
5 a0 St=ering knuckls !'Laﬂgl: h:ﬂl’iﬂ] qn.p— In;rw:'r. YR
B a1 Fromt wheel bearing felt retainer o o 0 0 o 0 =
43  Brake shos anchor Bolt. . . ' S P
23 Fremt hrake whesl cylinder n.n::lh;l.r T T
— 24 Front whesl bearing owp==immer. . . . . & & =« 5 4
9=H FE Fromt whesl bearing scoe amwd rollerg==inoer . . .
-1 6 Fronkt wheel Bub . & ¢ . 4 0 s b v s v o w i oo
27 Wneel atud,
1-H 18 Steering krokle, . . . . . el A
3-H a3 Fromt wheel bearing Illju.ul.inu !1.1.|.I: 1ud|!. T
an Univeraal drive [lange gRelge® . . . . . o « =« « =
= 31 Usdversal drive Tlange, . . « - v 4 v @ = = = 5 s
P 132 Fromt whesl bearing aﬂjuntinﬂ 11 | PN D T
I F 33 Universal drive ShafE 8BoP. . « o & w0 o 0 = & 4 &
-F 34  Front wheel bearing cone and rollers-——outer . . .
130 35  Frent whesl bearing cup—-outer. . + & o o o« + o o
35  steering kmockle bushi P L e
faciies 37  DBrake shoe anchor bolt ult B
2-H 38  Brake shee anchor bolt felt washar felainer . . .
-k 39 Brake shoe anchor bolt "CO wnghef & .« 2 & & & 4 &

FRINTED IN U 5 A&,

Plate 1

Part
Ma.

58463
FhEd4a4
SLRGE
ShB4E]
571434
571934
S9E5TE
598573
98512

SEE4TO
536237
L36218
536244

i

-
B 3 D B B R D B R

eahh

i Y T

&
1 1
fhEAOARoONE

]

f



Page 2.2

© PAPERPRINT.BE 2011
Dodge Truck Parts List

Plate 2

DRAG LINK

BXBS
Plate 2
Raf Part Rl Part
Mo Part Name Mo.  Group Ma. Fart Nasmo Mo,  Group
1 Lubri dgiles o e e S Y e e - - e R e e T -
T Bndplue lodiwiie oL ieoiiiliIlt. -Serss 1) } TSl N ple B RN e
et ol R e e 516319 3-1 IO B BUBDEL. = o a s o o & 6 s o = 8 5 8 s s = 8 b8 8 SE3571 31
I - L T i e 502183 3-T 11 End plug, T T L A SOl P s 16319  3-1
g EﬂﬂiﬂﬂQ S e o S e T ;é:;;? §:E i: End plug lock :lr: ................ Lisiag JlET0 -
P Btk b Ly raE ke v s RINL M ¥ LREomtalpple. e e : fsaazones 3
Part Per Part Per
Me, Truck Mo. Truck
GROUP 2.A FRONT RXLE DIFFERENTIAL CASE '
Case assembly (includes right and
FRONT AXLE ASSEMHLY - COMPLETE left halves only). « « + « « - 568376 1
& SGIW| L] L] L] - L L L] - - - - - - L L 563509 E
Note - Complete assembly will be Lockwire « « « « & s = o s = = = = «» 568384 1
serviced on special orders only.
Mote - For identification of
universal drive a metal tag show- DIFFERENTIAL S1DE GEAR
ing type is attached to the front
Drathipr;’ﬂllt axle hﬂuﬂil‘lgﬁ Gﬂar M & & a B OB & @ & @ B @ & B ¥ glﬁﬂﬁ? 2
Thrustwasher + « « « = & & = # « S96776 12
DIFFERENTIAL PINION
GROUP 2B FRONT AXLE HOUSING Pinion. % Sl ETe W A W . . 916069 4
Thruatw&aher s w s oaow o v w e s SITTS &
+FRONT AXLE HOUSING ASSEMBLY
Assembly (see differential DIFFERENTIAL SPIDER
carrier and axle
assembly) . *le housing tube Spider « s s oww s w w8 s T 599340 1
Yent nipple. . . . + s o= s s a4 « « 0GBES13 1
CARS w6 @ % i, sE w e e 557056 1
Cotter (3/32 x 3/4). . . . 103373 1 DIFFERENTTAL BEARING
CUP. & ¢ o o o« o « & s & = & « +« « 563568 2
CONS & o o« 58 & = & & = =« « &« « » « » SOIBGT 3
Shim E-uﬂsﬂi o T T e I B A
Shim (.010" B okl Lo Sl . SOB38E »
GROUP 2.C  DIFFERENTIAL ’
DIFFERENTIAL AND CARRIER
GROUP 2.0 DRIVE GEAR AND
Carrier and axle housing tube PINION
assembly - right . . . . « . . 599330 1
Carrier end axle housing tube
assembly - left. . . . . ¥ i 599331 1 DRIVE GEAR AND PINION
gg?fet B S W SLE m . s gg&g?! 1
i i W W & s 8515 11 Matohed . i .
Hmfkfaﬂlllgr (;Er‘m} eae i. 190383 11 i SO IR SME £ o B |
u / - : e e e s 120370 11 Gear (33 teeth). . . , . . 568391 1
Plug (3/4 - 14 x' 1-1/16] . . <« 103869 2 Pinion (5 teeth) . . . . . . . ., 568391 1

¥ Indicoles ameunt used as required.

PRINTED 1IN U B &



© PAPERPRINT.BE 2011

Dodge Truck Parts List Page 2-3
Part Per Part Per
No. Trwck No. Truck
GROUP 2.0 DRIVE GEAR AND
PINION (CONTINUED) GROUP 2-.G DRIVE FLANGE
DRIVE FLANGE
Flange . e e « e+ s+ + + + ¢« « . 508516 2
DRIVE GEAR THRUST BLOCK AND RIVET Gasket + o+« s s s o .ww oo . 398873 2
Stud . . . < . . ¢ . ¢« ¢ 4 4 e s o . 598766 1
Tarust block . .« . . w e e ... . 308303 1 Nut (3/8 - 24) . . o ... .. .. 120369 16
Rivet' ettt s n e e 568513 12 Lockwasher 3/8) . « . <+« « . . 120381 16
trr st s e et Pullerscrew38 6x1)......1028964
Nut (3/8 - 16 « .o « e« s+ o « 134566 4
CGROUP 2.E DRIVE PINION GROUP 2-H STEERING KNUCKLE,
BEARINGS FLANGE AND ARM
DRIVE PINION INNER BEARING STEERING KNUCKLE
ASSEMDLY + & o o v & v v e e e e Assembly (includes bushing). . . . . 568454 2
Rece . .t Do 3893161 BUSHING. + + o o o « « o v + v v + . 568470 2
Lock................5683951
Retainer . . . « « o s+ « . 568374 1
Trunnion socket bearmg pin. . . . . 568444 4 STEERING KNUCKLE FLANGE
Bushing. . . . . . . e + « ¢ s « « o« 568459 2
DRIVE PINION OUTER BEARING Felt + o o v v o ¢« &+ o o o « » » + o« « 568461 2
Felt pressure spring « e s+ « s s s+ . . 589474 2
Cage assembly (includes bearing Stud . . . + e s e+ s« s+ s « 589475 24
cups). . . . . . 568397 1 Nut (3/8 - 24) . + » + « v v « . . 115287 24
Screw (9/16 - 12 x 1- 1/4) . « . . 120895 6 Lockwasher (3/8) e e e e s s« « w » . 138439 24
Lockwasher (9/16). . . . . . . . . 120898 6 Stopscrew . . . . . ¢ 4 . ¢« . . . . 595067 2
Cup..................5373192 Nut. . . . . . e « « « « « « « 595068 2
Oone.................562032 Bearing cup. . . + . ¢ . ¢« . . . . . . 568462 4
Shim . . . e + + » s e« s « « 568528 % Bearing cone . . s« e s e« a2« . . 568463 4
Retainer cork (seal) e + 4 e e+ + . . 568399 1 Bearing cap--upper . . . « . . . . . . 568464 1
Adjustment nut . . . . . . . . . . . . 568515 2 Stud (long). « - - « « - . . . « . . 598751 6
Lock................5683982 Stud (short) . © s s e e e s .. 912285 6
Washer . . . e o s s e o« s+ + . 568514 1 Nut 51/2 - 20g e« « + & . =« . . 120371 ®
0il seal and cover assembly. . . . . . 568403 1 Nut (1/2 - 20) . . . . . . . . . . 124934 2
Oil seal -only. » « + o « « + « « +» 568404 1 Lockwasher (1/2) . . . . . . . . . 138549 8
Shim (.005") . . ¢+ &« + &+ ¢« « ¢« « + +» 568466 x
Shim (.010") . . . . <« . . « « « « 568465 ¥
Shim (.030") . . . « &« « &« &« &« &« + +» 568467 =¥
Bearing cap--lower . . . . . + + « « . 568468 2
Scll:ewk(l/?l - %:i!/x)l 174) « v v v igg:{z? g
R 2-F UNIVERSAL DRIVE ockwasher . “ e e 0
GROUP R Grease plug (1/8 - 27 x 7/163. « « . 103883 2
Bol(t/(knuckle com;/)ax)uon flange 121615
UNIVERSAL D 3 - 24 x1-1/4) . . . . . < o . 21615 24
AL DRIVE ASSEMBLY Nut (3/8 -24) . . . . « . « « « « « 120369 24
Assembly (less inner splined shaft) Lockwasher (3/8) . . . . . . « . . . 120381 24
R .
éh';’?‘t’p?zl t) (1nner splined soeoe s 599034 2 Note - Steering knuckle flange and
shaft) (Rzeppa). . . . v . . 568474 1 companion flange serviced in
Shaft (left) (inner spllned differential carrier and axle
shaft) (Rzeppa). . . . . . 568475 1 housing tube assembly. See
Retainer shaftg (Rzeppa) « « « + « 573945 2 Group 2-C.
StScrt(awh(l;%seppa .. « + -+ « . 573943 2
op (sha ............5684762
lSdcrew (Rzep;()a} ). . . e « + + . 599344 2 STEERING ARM
ockwasher (7/16). . . . . . . . . 120383 2
Nipple (Rze pa). . . e « « « . 145433 19 ATM. v + + o o o o o o o« « o s o s » » 568472 1
Pivot ngeppa e e« e & « s s e« s « .+ 573939 2 Ball . . . L <« - . 568473 1
Pin (Rzeppa) . . . . e e« .« . 573940 2 Nut. . . . . . . « « s« « . .« 568529 1
Seat (Rzep a * e e 4 s s s e s s . 573935 2 Cotter ( /8 x 1- 1/4) . o .« .« . 103386 1
Ball (Rzeppag’ c e e e e e . . 573938 12
Ball cage (Rzeppa) e s « « s o 573937 2
Ball inner race Rzeppa) . .« . 599036 2
Outer race bell (or outer splmed
shaft) (Rzeppa). « e s s « « . 599035 2 GROUP 2.1 DRAGLINK
Buffer spring (Rzeppa) .« e e « . 573946 2
Plunger (Rzeppa) « . . « « « « . . . 573941 2
Spring (Rzeppa). . . . . « . . . . 573942 2 DRAG LINK
Note - Drive pinion companion flange Assembly . . . . . . . .« .. . .. . 589542 1
or yoke--See Propeller Shaft Tube . . e e« s o e« s s s s e s« . 589543 1
Group 16. Socket (ball) s+ e e e e s e+ . . . 502182 4

¥ Indicates amount used as required.

PRINTED IN W. S A,



© PAPERPRINT.BE 2011

Page 24 Dodge Truck Parts List
Pat  Pe [ P
No. Trucrk Frc: TN:'k

GROUP 2.1 DRAGLINK .
(CONTINUED) GROUP 21 STEERING TIE ROD

DRAG LINK (Cont'd.) STEERING TIE ROD

Spring (ball). . . 318748 2
Dust cover (ball) (steerxng gear Assembly (includes ends) . . . . . . . 558486 1
end) . . . . ¢ ¢ - 4 s s+ s+ 4« s « 636920 1 End--right « ¢« ¢« ¢« o « « ¢« ¢« ¢ ¢« « » 568488 1
Wire (steering gear end) . . . . . 636925 1 End--left. . . « « + « + + ¢« ¢« « + . 589477 1
Retainer (steering gear end) . . . 644264 1 Pin (end). « + « « « « « « « « « . . 568570 12
Dust cover (outer) zaxle end). . . . 612576 1 Nut. « « ¢« ¢ ¢ v o ¢« o s ¢« ¢« « +» « 568529 2
Dust cover (inner) (axle end). . . . 612577 1 Locknut., . . . . e « s o« s + . . 589480 1
Pad (dust cover) (axle end). . .. . 612578 1 Cotter (1/8 - 1-1/4) . . . . . . . 103386 2
Grease nipple--front (1/8) . . . . . 145433 1 Oiler. . . e e o % s+ s e e o+« 145435 3
Grease nipple--rear (1-3/16) . . . . 109365 1 Clamp bolt (endg (1/2 - 20 x 2-1/4). 124174 4
End DUMPEL « « o « o « &« o & « » « o 562571 2 Nut (1/2 - 20) . e« e e e s 120371 4
End PIUE + « + & = « « « « o + « « » 516219 2 Lockwasher (1/2) . « + « « «» 131101 4
LOCK « « & « &« « « a4 s s s o« o« o« » 318759 2

¥ Indicates amount used as required.

PRINTED IN U S A,



